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42 x 800 x 2000 mm. (Received date)

(2 x 4/42 x 90 mm.)
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Han1snAgaU (Test Results)

318N15NAgaU (Testing List) 728 (Unit) Han1nAgau (Result)
1. AW (Moisture Content) % 14.78
2. ANUANTUNIE . 0.52
3. ALY (Density) g/cm’ 0.59
4. eduUszAnsnsuanin (MOR) MPa 4354
5. ﬁwé’mﬂaxﬁwémsﬁweju (MOE) MPa 6,651.46
6. PuAUSAS N EDY MPa 19.10
7. AnuuSnuudey MPa 33.35
8. 330U (Shearing Stress) MPa 12.79
9. Auilen (Toughness) N.mm 14,308.00
10. Msgafnvanzy AusAd N/mm 12.06
RMGHIAG N/mm 17.74
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